TREATMENT PLANT OPERATOR







SIMPLE. EFFICIENT. INTELLIGENT.

Generate Revenue with Raptor® Septage Acceptance Plants

NOT YOUR ORDINARY
RECEIVING SYSTEM

Grow your business with a Raptor Septage
Acceptance Plant.

Speak to one of our experts at 630.837.5640 or
email us at sales@lakeside-equipment.com for
more product information.

Raptor Septage Acceptance Plant

Removes debris and inorganic solids from municipal, industrial and
septic tank sludges. This heavy-duty machine incorporates the Raptor
Fine Screen for screening, dewatering and compaction. Accessories
include security access and automated accounting systems.

Raptor Septage Complete Plant

With the addition of aerated grit removal, the Septage Acceptance
[...]
sion, leakage, pressure, vibration, periodic lubricant, shaft position, rate of
flow, speed, bearing wear and other parameters. It also provides information
on condition monitoring failure modes, indicators, vibration analysis, con-
dition-based maintenance and a preinstallation hydrostatic test.

The guideline educates engineers and maintenance professionals on what
type of monitoring and at what interval is appropriate to identify the cause
of failure, or to predict failure, thus allowing for scheduled maintenance.

Since the pumps in the example were critical assets for which failures
were costly, and because the failures were somewhat random, the guideline
recommended that the appropriate monitoring equipment be installed, that
data be monitored continuously and that an alarm indication be provided
based on set operating parameters. Based on the recommendations of the
guideline, the group needed to answer:

* What data is appropriate to gather and with what type of instrumentation?

* How can we monitor these pumps 24/7 and document the problem

right when it happens?

* How can we test various solutions without tearing apart the whole system?

e What is the root cause of this problem?

COST-SAVING APPROACH

Based on the failure modes and indications, the group chose pump vibra-
tion and system pressures as conditions to monitor. Believing that identify-
ing and solving the problem would likely cost a mint in engineering, monitoring
equipment, installation and consulting and maintenance fees, the organiza-
tion took a different approach.

They used wireless sensors for easy and flexible installation and lower
cost than hardwiring. They also deployed a new pump system software sim-
ulation program and engaged groups of engineering students from The Penn-
sylvania State University (Penn State) looking for real-world experience.

Collaborating with sponsors, Penn State technicians and the University
Area Joint Authority, student groups addressed pump system efficiency issues
using Internet-based sensor technologies and simulation modeling software.

(continued)






Two student teams sought engineering solutions to one of the biggest
challenges in the industrial world: reducing pump inefficiencies that account
for up to 20 to 40 percent of wasted electrical energy in industrial and build-
ing services. A third team designed and built a pump test loop that was so
well done that the sponsoring company intends to continue its use.

DRAMATIC RESULTS

The wireless vibration and pressure sensors captured thousands of sys-
temwide data points that would have been impossible for the maintenance
staff to capture through traditional methods. The software simulation allowed
the team to test hundreds of pump system adjustments without picking up
a wrench. The students, by nature comfortable with big data and new tech-
nologies, discovered the root cause and developed a fix.

Although the pump station’s high-head pumps were emitting all kinds
of worrisome signals, the pumps weren’t the problem. The real problem was

Graph indicates high and variable overall acceleration, an indication of potential cavitation.

ABOUT THE HYDRAULIC INSTITUTE

The Hydraulic Institute (HI) is the largest association of pump
industry manufacturers in North America. Founded in 1917 and
based in Parsippany, New Jersey, it serves member companies and
pump users by providing product standards and a forum for the
exchange of industry information.

The institute has established itself as the leading voice for
the North American pump industry. It offers a wide variety of
programs and services tailored to member needs: standards
development, networking, access to specific statistical data and
economic reports, promotional opportunities, educational materi-
als, breaking industry news,
participation in industry
initiatives and more.

HI's current programs
include a capstone design
initiative. An early success of
that initiative was a project
funded by Flowserve Corpora-
tion at Penn State. Working to
Flowserve's specifications,
students designed and built a
pump loop for future training

Graph indicates high frequency vibration, an indication of potential cavitation.

and testing purposes at the
company'’s facility in Bethle-
hem, Pennsylvania.

A team of capstone design
students designed a piping
layout, purchased construction
materials, assembled the loop
and then operated it using a
pump and motor supplied by
Flowserve. The team created a

an uphill/downhill, rising/falling pipe system that was siphoning its own
flow and causing the pumps to cavitate.

Instead of “deadening” the pumps’ cavitation or increasing the suction
pressure (two common suggestions), the students designed a simple circula-
tion system at the highest point of elevation in the piping. This circulation
system allows the fluid to catch up with itself before careening down the
other side of the hill.

The fix cost $1,000, as opposed to either replacing damaged pumps
($45,000) or responding to a hazardous overflow situation ($100,000 or more).

WISE ADVICE

The next time your pump system shows signs of poor health, look beyond
the point where you see or hear a symptom. Ask yourself: What kinds of new
wireless technology and software might help identify the cause of this prob-
lem? Where can I find a group of eager engineers with the technical savvy
to put it all together?

Oh, and next time your foot hurts, check your posture.

ABOUT THE AUTHOR

Ben Lawrence (blawrence@kcftech.com) is vice president of KCF Technolo-
gies, a technology innovation company based in State College, Pennsylvania, that
Jocuses on putting inventions to work in industrial applications. tpo

30 TREATMENT PLANT OPERATOR

final report documenting all
design decisions, appropriate
drawings, proper instrumentation and assembly instructions.

“As a fellow engineer, | was impressed how quickly these mechani-
cal engineering students learned to design a solid pump test loop
with proper instrumentation using HI standards, with excellent
results,” says Jessica Phillips, a Flowserve engineering manager.

The Penn State Capstone Projects are the start of an endeavor
by HI and its members to work with manufacturers and engineer-
ing universities and colleges to implement diverse capstone
programs related to pump systems optimization. Besides expand-
ing awareness of pump system efficiency within the pumping
industries, the projects will help to recruit mechanical and indus-
trial engineering graduates to those industries.

“The support of industry for capstone design projects at
our nation’s universities is a win-win proposition,” says Gary
Koopmann, emeritus professor at Penn State. “Our young
engineers enter the workforce with real-world experience and,
in turn, supporting industries are well positioned for early recruit-
ing activities.”

For more about HlI, visit www.pumps.org.






top performer
wastewater: OPERATOR

FIRST

KEN NOYES AND HIS TEAM SET ENERGY EFFICIENCY AS A TOP PRIORITY WHILE MAKING
SYSTEMATIC UPGRADES TO THE FRANKLIN WASTEWATER TREATMENT FACILITY

STORY: Ted J. Rulseh | PHOTOGRAPHY: Elizabeth Frantz

ENERGY EFFICIENCY IS PART OF
THE DISCUSSION IN ALMOST EVERY
upgrade at the Franklin (New Hampshire) Waste-
water Treatment Facility.

It may not be the sole deciding factor, but it has
been a key consideration in projects from aeration
upgrades to dewatering improvements, pumping
retrofits and roof replacements.

“Everybody is energy-conscious now,” says
Kenneth Noyes, chief operator at the plant. “In
everything we do, we’re trying to reduce energy con-
sumption. I'm sure every treatment plant in the state
and every plant in the country tries to do that. It’s
an easy way to reduce costs, especially here in New
England, where we have some of the highest energy
rates around.”

The Franklin plant team has been steadily at work
upgrading a facility built in 1979. Now, they’re pre-
paring to deal with an effluent phosphorus limit that
could be included in the plant’s next NPDES permit.

REGIONAL TREATMENT

The Franklin plant (11.5 mgd design flow, 5.5
mgd average) is part of the Winnipesaukee River
Basin Program, a state-owned collections and treat-
ment system serving 10 communities in New Hamp-
shire’s Lakes Region with a total resident population
of about 62,000 that swells dramatically during sum-
mer and winter tourist seasons.

The plant receives wastewater through 50 miles of interceptor sewers,
fed by the community collections systems. The network includes 14 pump
stations, all controlled by a SCADA system. Influent is largely residential.
Noyes and his team, all employees of the state Department of Environmen-

32 TREATMENT PLANT OPERATOR

Kenneth Noyes, chief operator, Franklin
Wastewater Treatment Facility.

tal Services, run the plant with a $4.2 million oper-
ating budget.

Noyes grew up and graduated from high school
in Tilton, the “next town over” from Franklin. He
worked for several years with an electronics com-
pany in roles that included industrial pretreatment.
When that company closed up shop 27 years ago,
he landed a second-shift operator position at the
Franklin plant.

He took night classes through a community col-
lege to gain certification, ultimately earning Grade
IV wastewater operator and Grade II collections sys-
tem licenses. He progressed to Operator IT and first-
shift operations supervisor before taking his present
position 10 years ago.

CONVENTIONAL PROCESS

Today he oversees a basic activated sludge pro-
cess. After a flume where influent flow is measured,
the wastewater passes through two mechanical bar
racks manufactured by E & I Corporation with 1.5-
inch bars screens, followed by two aerated grit cham-
bers (Sanitaire — a Xylem brand).

The rest of the process includes two primary
clarifiers (750,000 gallons each), four aeration tanks
with three bays each and two secondary clarifiers
(1 million gallons each). After UV disinfection
(Ozonia), effluent is discharged to the Merrimack

River. Effluent averages 12 mg/L CBOD (permit 25 mg/L monthly average)

and 11 mg/L TSS (permit 30 mg/L). At present, the plant is required only
to report ammonia and phosphorus levels.

Primary and waste activated sludges, blended with septage (4.5 million
gallons per year), are thickened and sent to two inground primary anaerobic



“ In everything we do, we're trying to reduce
energy consumption. ... It's an easy way to

reduce costs, especially here in New England, where

we have some of the highest energy rates around.”
KEN NOYES

ABOVE: Noyes checks on a GEA Westfalia separator in the
centrifuge room. LEFT: The 11.5 mgd (design) Franklin
plant is part of a state-owned collections and treatment
system serving 10 communities.

Kenneth Noyes, °
Franklin (New Hampshire)
Wastewater Treatment Facility

POSITION: | Chief operator
EXPERIENCE: | 27 years with Franklin facility

CERTIFICATIONS: | Grade IV wastewater operator,
Grade Il collections system

New England Water Environment

Association, New Hampshire Water

Pollution Control Association

GOALS: | Train a successor; maintain a compliant,

efficient operation
GPS COORDINATES: | Latitude: 43°25'58.59"”N;
Longitude: 71°38'56.56” W

MEMBERSHIPS:

tpomag.com May2016 33



IT TAKES ATEAM

Ken Noyes received the 2014 New England Water Environ-
ment Association (NEWEA) Operator of the Year award for New
Hampshire. If he had his way, he would slice it up into 18 pieces
for his colleagues at the Franklin Wastewater Treatment Facility.

“l have a hard time with individual awards,” he says. “It takes
everybody to run a treatment plant. | can’t do it on my own. My
team members are all good people. They all should get awards.
That’s the way | feel.”

Indeed, the entire team has won recognition by way of other
awards citing the whole plant’s accomplishments. They include:

e 2014 NEWEA George W. Burke, Jr. Safety Award

e 2012 Governor's Excellence in Energy Efficiency Award

e 2006 U.S. EPA First Place Award in Plant Operations and

Maintenance (large secondary plant category)
e 1995 U.S. EPA Second Place Award in Outstanding
Pretreatment Program

Noyes’ operations team includes Arthur O’Connell, opera-
tions supervisor; Mark Corliss, plant operator II; and operators
Alan Kjellander, Kevin Whelan, Jason Young and Richard Brock.

The plant team also includes Kelly Potter, lab scientist; Don
Watson, engineering technician; Craig Shippee, Stephen Sawicki,
Tim Pelletier and Gary Grant, plant maintenance engineers; Stan
Mitchell, John Spadafore, Jeff Winchell and Tony Brown,
electrical/electronics team members; and Barbara Aube and
Sharon McMillin, administration.

34 TREATMENT PLANT OPERATOR

Kenneth Noyes, left, and electrician Tony Brown check on a power supply unit
on the plant’s UV disinfection system (Ozonia).

digesters, followed by two secondary digesters with floating covers. Solids
reduction averages 50 to 55 percent. Biogas from the digesters is burned to
heat the main plant buildings and to supply process heat to the digesters.

“All last winter, we only used 270 gallons of No. 2 fuel oil for heating
everything here,” says Noyes. “We would need 15,000 to 30,000 gallons if not
for the digester methane.” The team has looked into adding generator sets for
combined heat and power; so far that has not proven economically feasible.

Two centrifuges (GEA Westfalia) dewater the biosolids to about 25 per-
cent solids. All of the Class B cake (597 dry tons last year) is applied to hay
and cornfields by private contractor Resource Management, which handles
all site selection and permitting.

STEADY PROGRESS

Starting long before Noyes became chief operator, the Franklin plant has
seen multiple improvements. “Around 1990, we changed from coarse-bubble
to fine-bubble diffusers [Sanitaire],” says Noyes. “We paid for that upgrade
in one year in reduced energy costs.”

Another project replaced nine centrifugal pumps used for moving slud-
ges around the facility with positive displacement pumps (Moyno). Along
with that project came a complete upgrade of the plant heating, ventilation
and air conditioning (HVAC) system by McQuay.

“In 2008, we replaced our plate-and-frame filter presses with the West-
falia centrifuges,” says Noyes. “The centrifuges consume more electricity, but
they produce a drier cake and enable us to speed up production. We used to
have a split shift working the presses until 9 p.m. from July to December,



and we also had to work some Saturdays to keep up. With the centrifuges, we’re
only running one shift and not putting in overtime. So it’s a net positive.”
The plant’s biggest energy project to date included the 2008 replacement
of four aging positive displacement blowers with two 100 hp and two 150 hp
high-speed turbo blowers. “We reduced our aeration energy consumption
by about 50 percent and total facility energy consumption by 20 percent,
while providing better system control,” Noyes says. “We reduced our annual

The Franklin plant goes beyond its treatment function in helping pro-
tect the rivers. The team supports the Upper Merrimack Monitoring Pro-
gram by taking water samples upstream and downstream from the plant. In
addition, the plant lab runs E. coli tests at no charge on samples taken each
year by volunteers from 17 sampling sites on the river.

Plant team members and other volunteers also place rock baskets in the
river above and below the outfall for several weeks each summer. Macroin-

“ We shift people around so they're not on the same job all
the time. | don't have to tell them what to do. They know
their responsibilities. If something goes wrong, we all jump in.

We all get our feet wet.”
KEN NOYES

power costs by $63,000 and cut annual greenhouse
gas emissions by about 300 tons.”

The project cost $2 million, but half was covered by
a grant under the American Reinvestment and Recov-
ery Act (federal stimulus) and another $100,000 by an
energy efficiency rebate from Public Service of New
Hampshire (now Eversource Energy). “So the entire
project cost us $900,000, and the payback on our